Chemically Enhanced Primary Treatment of Wastewater in Honduran
Imhoff Tanks

by
Anne M. Mikelonis

B.S. Civil Engineering
Northwestern University, 2007

SUBMITTED TO THE DEPARTMENT OF CIVIL AND ENVIRONMENTAL
ENGINEERING IN PARTIAL FULFILLMENT OF THE REQUIREMENTS FOR THE
DEGREE OF

MASTERS OF ENGINEERING IN CIVIL AND ENVIRONMENTAL ENGINEERING
AT THE
MASSACHUSETTS INSTITUTE OF TECHNOLOGY
JUNE 2008

© 2008 Massachusetts Institute of Technology.
All Rights Reserved.

Signature Of AUtNOT.... ..o e
Department of Civil and Environmental Engineering

May 9, 2008

CortIIEd DY .. .ttt e
E. Eric Adams

Senior Research Engineer and Lecturer of Civil and Environmental Engineering

Thesis Supervisor

ACCRPEEA DY ...ttt e
[...]
La Entrada Copéan Waste Stabilization Ponds
La Entrada Copéan Imhoff Tank

Corquin Copan Imhoff Tank

Santa Rosa Copéan Waste Stabilization Ponds
Tocoa Colén Imhoff Tank

Sonaguera Colon Waste Stabilization Ponds
San Pedro Sula Cortés Trickling Filter

(Col. Fesitranh)

Villa Nueva Cortés Waste Stabilization Ponds
Choloma Cortés Waste Stabilization Ponds
Puerto Cortés Cortés Waste Stabilization Ponds
San Francisco de Yojoa Cortés Imhoff Tank

La Lima Cortés Imhoff Tank

San Pedro Sula Cortés Trickling Filter
Siguatepeque Comayagua Waste Stabilization Ponds
Taulabe Comayagua Waste Stabilization Ponds
Villa de San Antonio Comayagua Waste Stabilization Ponds
El Paraiso El Paraiso Waste Stabilization Ponds
Danli El Paraiso Waste Stabilization Ponds
Teupasenti El Paraiso Imhoff Tank + Constructed Wetlands
Choluteca Choluteca Waste Stabilization Ponds
Guaymaca Francisco Morazan Imhoff Tank + Constructed Wetlands
El Zamorano Francisco Morazan Imhoff Tank

Tegucigalpa Francisco Morazan Activated Sludge

Sabana Grande Francisco Morazan Imhoff Tank

Marcala La Paz Imhoff Tank

Gracias Lempira Imhoff Tank

Lapaera Lempira Imhoff Tank

Las Flores Lempira Imhoff Tank

Nueva Ocotepeque Ocotepeque Imhoff Tank

San Marco de Ocotepeque Ocotepeque Waste Stabilization Ponds
Intibuca Intibuca Imhoff Tank

La Esperanza e Intibuca Intibuca Imhoff Tank

Catacamas Olancho Waste Stabilization Ponds
Juticalpa Olancho Waste Stabilization Ponds
Salama Olancho Waste Stabilization Ponds
Colinas Santa Barbara Septic Tank

Santa Barbara Santa Barbara Imhoff Tank

(Barrio El Llano del Conejo)

Santa Barbara Santa Barbara Imhoff Tank

(Barrio Galeras)

Gualala Santa Barbara Imhoff Tank

Roatan Islas de Bahia Waste Stabilization Ponds
Nacaome Valle Waste Stabilization Ponds
San Lorenzo Valle Waste Stabilization Ponds
El Nispero Yoro Imhoff Tank

Victoria Yoro Waste Stabilization Ponds
El Negrito Yoro Waste Stabilization Ponds
Morazin Yoro Waste Stabilization Ponds
Olanchito Yoro Waste Stabilization Ponds

14



2.6 National Wastewater Regulations

Table 2.2 Honduras Wastewater Regulations (Secretaria, 1997), lists the national effluent
regulations. Enforcement of these regulations falls under the jurisdiction of ERSAPS. In reality,
there is little monitoring or penalty imposed on systems that do not conform.

Table 2.2 Hondur as Wastewater Regulations

Effluent Regulations

Parameter Max Permitted
BODs 50.0 mg/1
COD 200.0 mg/1
Total Kjeldahl Nitrogen 30.0 mg/1
Ammonia as Nitrogen 20 mg/1
Total Phosphorous 5.0 mg/l

pH 6.0-9.0
Sulfates 400.0 mg/1
Aluminum 2.00 mg/1
Settable Solids 1.0 ml/V/h
Suspended Solids 100.0 mg/1
Total Fecal Coliforms 5000/100 ml

15



3 OVERVIEW OF IMHOFF TANKS

3.1 Background

Karl Imhoff invented and patented the Imhoff tank in Germany in 1906 (Herrera, 2006). Over
the years Imhoff tanks have had varied designs but characteristic to all is a two-story
construction of a sedimentation chamber above a sludge digestion chamber. Figure 3.1 provides
a view from the influent/effluent end.

S
Chissters
-~ -
o~ S .
g —ikg |
Sedtimentalem I {
Chamber Fo— - ot [
- |
o |
Wy IR 5 gz Resnoval
L I Valve
L | T {
1
- / | /!
Sludps Degestion ¥, I [ ]
Chamber ™~ Lo [ =
: { 1
- [ |
1‘ | |
| |
1]
I —

Figure 3.1 Imhoff Tank Schematic

Imhoff tanks function on the premise that the larger particles of total suspended solids (TSS) are
removed by first entering the sedimentation chamber and then falling through a small opening
into the sludge storage and digestion chamber. In turn, the removal of solids in this manner also
decreases the oxygen demand of the wastewater. The removed solids are anaerobically
stabilized in the sludge storage chamber through natural biochemical and microbiological
reactions until the chamber fills up.

3.2 Mechanics

Flow through the upper sedimentation chamber can be achieved by longitudinal horizontal flow,
vertical flow (although rarely utilized), or radial flow. In some locations influent and effluent
weirs have been used to distribute flow uniformly throughout the sedimentation chamber
(Metcalf, 1935). The sedimentation chamber’s depth must be shallow enough as not to inhibit
vertical distribution of flow but also deep enough so that the slow-motion settling zone is not
encroached. The 1935 version of the Metcalf & Eddy textbook advises against the use of baffles
to aid sedimentation because they tend to produce sub currents. In order to avoid solids

16



accumulation and decomposition in the sedimentation chamber, it is recommended that a
squeegee be used to periodically clean the sides of the sedimentation chamber (1935).

The sludge chamber includes a sludge-storage space and a neutral zone between the storage area
and the slot entrance into the sedimentation chamber. In order to utilize the entire tank and avoid
an uneven distribution of settled solids it is recommended to reverse the flow every month. It is
theoretically possible through employment of the force of gravity to empty the sludge storage
chamber by using valves located at the bottom of the tanks. Sludge is removed by flowing
through pipes, which extend a short distance inside the hopper. Gas produced within the sludge
storage chamber is released through vents into a scum space that must be skimmed every few
days to remove floating particles of digested sludge. Care must be paid to keep the water level in
the system constant in order to avoid the exchange of contents between the sedimentation and
digestion chambers. Differences of hydrostatic pressure can result in surges of sludge up
through the slots (Metcalf, 1935). Imhoff tanks are normally constructed with a minimum of two
tanks in parallel. This allows the operators to clean one tank without shutting down the entire
system.

Expected treatment levels from a properly maintained Imhoff tank are the same as those for
isolated sedimentation tanks without a sludge digester. Typically, an Imhoff tank will provide a
TSS removal rate of 20% - 70% and 10% - 40% for BODs (Reynolds, 1996). The actual
removal rate for a specific tank will be a function of influent water quality and tank detention
time. In the absence of any additional treatment, the sedimentation process will not yield
substantial reductions in other important water quality indicators such as total coliform counts or
nutrient loading from phosphorus and nitrogen.

The solids that settle into the bottom storage chamber of the Imhoff tank are termed sludge and
undergo anaerobic digestion. Anaerobic digestion is a four-stage process of hydrolysis,
acidogenesis, acetogenesis, and methanogenesis that causes considerable change to the physical,
chemical, and biological properties of the sludge (Mara, 2004). Microbes that thrive in the
absence of molecular oxygen liquefy the solids, digest the soluble solids and produce gas. The
two main groups of microbes that do this work are organic-acid-forming heterotrophs and
methane-producing heterotrophs. Complex organic substrates such as carbohydrates, fats, oils
and proteins are broken down by the organic-acid-forming heterotrophs. These microorganisms
are resilient to a wide range of pH. The methane-producing heterotrophs produce methane and
carbon dioxide from the organic acids. These microorganisms grow slowly and require pH
ranges of 6.7 to 7.4 and serve as the rate-limiting step in the anaerobic digestion process. Before
digestion the volatile solids constitute 65-75% of the sludge’s composition whereas after
digestion the volatile solids are reduced to 32%-48%. The end result of successful anaerobic
digestion is stable solids that will not degrade and from which water will easily separate
(Reynolds, 1996). After the digestion process is complete, the sludge may be removed from the
Imhoff tank and be dewatered on a sludge drying bed or by other equivalent means.

17



3.3 Design Criteria

Table 3.1 includes design criteria that were adapted from the 3™ edition of “Wastewater
Engineering: Treatment, Disposal, and Reuse.” by Metcalf and Eddy, Inc (Tchobanoglous,

1991).
Table 3.1 Design Criteriafor Unheated I mhoff Tanks (Herrera, 2006)

Walwe
Deesign Parameter Kange Twpical

Sertlg Cotgiaa e o

Crertlow rate peak howr, oy /or-lr [ -1.75 126

Dietention e, howrs 2-4 i

Length to width ratio -5 EH

Slope of setthnge conmartienl o [.25:1 10 1.75:1 1.5:1

Slope opening. cn 15 - 30 25

Slot overdiang. e 15 - 30 25

Scum baffle

Below surface. cin 25-41 30
Above swface, cin 31 30

Freeboard, cm 45 = 60 &0
Cras vent area

Surface aren, percent of total swnface arca 15 - 30 20

Width of opening.” cn 45 - 73 60
D‘1_E:"ir'.-f"l'l SECT10M

Vohune (imbeated). storage capaciry -

oy 'capita & peoaths of shidgs

Volume® 0.06 — 0.0 07

Shdee withdrawal pape. cm 200= 30 25

Depth below slot o wop of shkdge. m (30 =090 60
Tank depth

Witter surface 1o tank baotiony, T=10 3

i | = i i =
Mo wichth of openg nrwst be 45 cm o allow a person to enter for ckamnng

al ¥
Based ona d-month digestion period.

3.4 Advantages

Imhoff tanks remain a viable treatment option in certain developing communities for several
reasons. An Imhoff tank is a low maintenance, low cost option in comparison to activated sludge
treatment. Primary treatment through sedimentation offers the possibility of reducing the
negative environmental and human health effects of untreated sewage to low enough levels that
natural processes such as dilution and biodegradation can accomplish adequate remaining
treatment. Of course, the effectiveness of these latter treatment modalities depends significantly
on the natural assimilation capacity of receiving land and water bodies. Additionally, Imhoff
tanks do not need the large amounts of flat land that waste stabilization ponds or constructed
wetlands require. In the mountainous terrain of Honduras this advantage is significant. They also
provide storage and gravity removal mechanisms for digested sludge that plain sedimentation
basins do not. Further, with proper planning Imhoff tanks may later be coupled with applicable
forms of secondary and tertiary treatment as need and capital becomes available to a community
for investment in the facilities required for such treatment.

18



4 OVERVIEW OF CEPT
4.1 Introduction

Chemical treatment of wastewater involves the use of coagulants such as metal salts to bind
together suspended solids. Larger conglomerations of suspended solids will produce increased
particle removal through gravitational settling. In the CEPT process, the high removal rates of
suspended solids (commonly around 80%) are accompanied by an increased removal of BOD
(around 40-60%). Examples of chemical additives to wastewater are alum, ferric chloride, ferric
sulfate, and lime. Adding chemicals to wastewater is not a new treatment process. As early as
the 1870s, there are reports of its use in England. In fact, during the early 1900s it was also
commonly utilized in the United States. This was before the development and widespread
adoption of biological treatment (Parker, 2001). The most common complaints associated with
the early use of CEPT were chemical expense and large quantities of sludge produced that
required disposal (Harleman, 2001). However, research suggests that chemical costs can be
reduced through employment of lower dosages of chemicals than traditionally used. Those
original chemical dosage levels were on the order of magnitude of 200-300 mg/l of the metal
salt. During the 1980s, in the United States lower dosages of metal salts (on the range of 20-40
mg/l) were coupled with polymers as flocculants (Harleman, 1998).

4.2 History

Documentation exists for the use of low-dose CEPT during the 1960s when the Great Lakes of
the Midwestern United States were experiencing a substantial amount of eutrophication. The
equipment vendor Dorr Oliver championed the process of adding small amounts of lime before
activated sludge treatment in order to meet phosphorus treatment objectives. During the same
time, Dow Chemical developed a CEPT process featuring the addition of ferric chloride and
polymer to untreated wastewater. Dow’s process was piloted in Michigan and later its use was
expanded to other Midwestern cities in the United States. Furthermore, several plants were
developed during the 1980s in Windsor and Sarnia in Ontario, Canada that also utilized CEPT to
help address the eutrophication of Lake Huron (Parker, 2001).

CEPT has also been at the forefront of controversies within the United States over the necessary
degree of treatment of wastewater before disposal through ocean outfalls. In California engineers
and scientists at the Point Loma plant in San Diego successfully obtained a waiver from
Congress to avoid the construction of a secondary treatment facility. This was done through
demonstrations that there would be no degradation of the ocean following CEPT. Their
argument attacked the mandate for use of technology based wastewater treatment modalities
rather than the establishment of percent removal goals based on the assimilative capacity of the
receiving waters. Additionally, during the time of the Boston Harbor cleanup in Massachusetts,
the late Professor Donald Harleman from the MIT Civil and Environmental Engineering
department campaigned vigorously for the incorporation of CEPT into the treatment scheme. He
asserted that CEPT plus an ocean outfall or CEPT plus secondary treatment plus outfall would
save money. Ultimately in this situation CEPT was not incorporated but the concept received
international attention (Morrissey, 1992).

19



About the same time as the Boston Harbor cleanup, the efforts of Professor Harelman’s research
group at MIT focused on the application and applicability of CEPT to the developing world.
During the mid-90s current MIT lecturer Susan Murcott performed pilot studies in places such as
Mexico City, Hong Kong, and several cities in Scandinavia. Her work involved numerous bench
scale tests and a few pilot applications of CEPT, as well as the gathering of CEPT case studies.

In Mexico City, it was estimated that the operation and maintenance costs of a CEPT plant were
comparable to those of a conventional activated sludge plant due to predictions that savings in
energy expenses would recover the increased chemical costs. On the other hand, the capital
costs of a CEPT plant were forecast to be half as much of that of an activated sludge plant due to
the reduced number of necessary sedimentation basins. During pilot testing CEPT was able to
achieve similar amounts of removal of helminth eggs (a significant problem for Mexico city) as
activated sludge plants. While CEPT removed less organic matter, this was actually viewed as
beneficial since peasant farmers utilize the wastewater effluent for agricultural irrigation
(Murcott, 1996).

The Stone Cutter’s Island plant in Hong Kong started operating in July of 1997. At the time it
was the world’s largest CEPT plant with a maximum capacity of 40 m’/sec. Initially the plant
was not going to incorporate CEPT. However, after a favorable report by an international review
panel CEPT was incorporated into the design. Through the use of a combination of ferric
chloride, an anionic polymer, and seawater, the number of required settling tanks was reduced
from 58 to 38. On average, from 1997 —2000 the plant saw 84% suspended solids removal
efficiency and 75% BOD removal efficiency attributed to CEPT (MIT, 2003). Experiences in
Scandinavian countries produced similar results. Through low-dose CEPT more suspended
solids and BOD were removed. As a result, surface overflow rates could be increased thereby
reducing the number of necessary sedimentation basins (Murcott, 1994).

A number of CEPT studies have been conducted as MIT MEng thesis projects. The bulk of
these projects center around fieldwork conducted in Brazil. Their foci range from the modeling
of CEPT in waste stabilization lagoons to full conceptual models of plants for particular cities.
Students have also researched the use of seawater as a coagulant aid in the CEPT process (MIT,